PARTS LIST

MODEL RQ-8LD
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StraPack RQ—-38LD

PARTS LI13T

This parts list Is inclusive. It contalns all parts found in the StraPack model RG-8LD.

ORDERING INFORMATION

When ordering from this bookiet, please specify

(1) MACH I NE NUMBER, (2 PART NUMBER, (3 DESCRIPT | ON and {4
QUANTITY for each item For items marked ¥, also Indicate
STRAP WIDTH,

ARGH SIZE or VOLTAGQGE.

Tor the purposes of this {istlnk unly Lhuse parts which are normally sssembled are broken
down into their component pieces. Individual parts, in turn, hava baan grouped by functlon
into catagories.

They are found under the headings "ASSEMBLY", "GROUP" or “UN I T".

By carsful selection of part number, component parts can bs obtained in various stages of
asaembly.

Pro cosomblod soto, growps or entire unils an bu urdersd as easlly as indlvidual parts,
because & prat nunber has been assigned to them as weil, If you wish to order a complate group,
for example, its part rnumber will ba found in the heading of the appropriats page.

EXPLANATION OF PART NUMBERS
All part numbers are the digit numbers.

Part numbers having thls configuration 123-45-67890, are exciusively StraPack perts,

used only in StraPack strapping machines. The first three digits (123) indicate the mode!
numbers of the machine for which the part was orignally created. Twe middle digits (45),

show the unit numbers to which the part belongs. Of the last five digits, the first two
represent the group numbers(6), and assemhly numbers (2),The last thres digits (800) are the
spacial number asaigned to that apoeific part. Fart cumbor's which look like this 1234-567690,
are gssigned to commonly available parts not manufsctured by StraPack. The first four

digits (1234) show the pert's classificatlon, the last six digits (587890) represent the
typs and size of part.

CODING FOR NUTS, BOLTS, ETC.

The charl below explaine the abbreviations wsed {n this parts list for comman auts, bolis, etc. .
The eatries will also show dimension in millimeler {diameters x length) where applicable, Ror
example, 2 descriptioe mueh az “HRS N5 x 12" refert to 2 Hax Socket Boli, Smm in diaameter,
12w iz leagth

Appearance Abdbreviation Designation
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SEALING UNIT

=7 Azub

1 SEALING UNIT
Ref.No. Parts No. Dascription Qty | Remarks
RutEs HaE%S BAHEH BE| B F
t 905-01-10000 | Cam Group WIr-7 1
2 600 01 20002 lide Table Coup AHET-TRY T 1
3 900-01-30002 Praes Group FUREN-T 1 [9~165mm
4 800-01-40002 Heater Group e-3-yp-7 1
§ | 900-01-50002 | Searing Frame Group Uy~ -7 1
[] 900-01-60001 Tension Group o300 8-7 1
7 005-01-70000 Feed Group -EYA-T 1
8 B04-01-80001 Right Bandway Sliding Group BN Y Y-T 1
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1-1 CAM GROUP 905-01-10000 1-1 CAM GROUP 905-01-10000
RetNo. Parts No. Description Q' Remarks
RS L7 Al .- ]

1| 900-01-10110 Band Guida Cam (L K1 TS 1
2| 900-01-10920 | Left Preas Cam VIV RA 1
3 900-01-10130 Heator Cam E-9-3k 1
3 S00-01- 10747 Canter Press Cam -7 kAdk 1
5| 900-01-10150 | Slide Table Gam AHYT-Thih 1
6| 1900-01-10160 | Right Press Cam F{EIVRIA 1
7 800-01-10170 Right Bandway Cam Ha Mk 1
81 0900-01-10181 | Collar, t14 33— 414 1
81 500-01-10181 Collwr, 5 ) 1
10| 000-01-10211 | Collar, t12 $3-. 112 1
11| 800-01-10221 | Coilw, 18 h3-, 19 2
12 | 500-01-10230 | Caliar 2 25— 42 1
13 | 900-01-10330 | Colilar, t14 (B} 43—, 114 (8) 1
14| 900-01-19250 | Key, 7575815 4= TTxB1S 1
15 | 0499-006017 Key, Tx7x17 4~ TNTx17 1
16 | 900-01-10270 | Timing Plate 3PP b-} 1
17 | 900-01-10280 | Senl (Arrow) Y~k (REM 2
18 | 900-01-10292 Proximity Switch Bracket s JEEEFeLE18 1
19 [ 0499-t04020 Koy, 55x20 $-, 54520 1
20 | 100-01-10120 | Cam Shakt End Plate Bhy ATV L~ 1
21 0B1i0-13113a v-Delt, A-30 VAR, A-36 1 SHz
0810151135 V-Belt, A-35 VARE, A-35 ) | B0Hz
22 | 0511-026005 Buaring, 80052z ALY, 8005z 1
23 1 0511-123518 Stop Ring. H-35 2478 H-3 1
24 BN 61 -10324 Coallar, £5 (@) b3-, & () 1
a1 800-01-10501 Magnetic Clutch Set WHIbTeF 1
42 | 900-01-10700 | Magnetic Brake Set WP -4 1
43 [ 8900-01-11004 | Gew Box Assembly FYirvaTysy 1
44 900-01-12000 intertock Shaft Assembily AR YIRS 1
51 | 0111-108020 HBS, W8x20 4
52 | 0121-106015 HB, M6x15 1
53 | 0111-108012 HBS, Méx12 1
54 | 0111-105025 HBS, W5x25 3
&5 0111- 106016 HBSE, MExiE 2
56 | 0111-104012 HBS, M4x12 8
57 | 0311-062010 PW, Mg (0.020, t1) 1
58 | 0321-081520 SW, M8 4
50 | 0a21-061215 SW. M5 2
81 | 0321-050913 SW, M5 5
82 | 0321-040810 SW, M4 L]
83 [ 0911-061310 PW, M6 1
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INTERLOCK SHAFT ASSEMBLY 900-01-12000 1-1-2 INTERIL.OCK SHAFT ASSEMBLY 900-01-12000
Ret.No. Paris No. Dascription Q' Remarks
RS HEES LB |
1 900-0¢-12111 Intwrlock Shaft b LR 1
2 900-04-12120 | Glutch Holder A39FERy- 1
3| 900-01-12132 | FR Drive Puiley FRF54777%- 1
4 | 900-01-12141 | Tenaion Drive Pulley FuuH T Y- 1
] 5 900-01-12150 Tersion Clutch Collar FroasIIiai- 1
8 | 0498-104015 Kay, 5x8x15 1
7 | 900-01-12170 { Coller, t35 1
8 | 900-01-12180 | Collar, t10 1
- 9 | o0811-028202 Bearing, 62022c ATV, 620222 4
10 N511.151812 Stop Ring, WR-18 ZheTILN, WR 18 1
l 1| 0511-131540 Stop Ring, §-15 Ab97)Y, 8-15 1
i 12 | 0511-123516 Stop Ring H-36 Ab9TYY, H35 1
H

’ 41 | 900-01-12301 | Magnetic Clutch Set W hahries 1 | vCE08-03
J 51 | 0111-108015 HBS. M8x15 1
52 G121~ 06012 HES, MOX1Z 2
53 | 0151+104008 TMS, Mdx8 4
54 | 0162-104085 PMS, MdxE5S 1
55  0181-104001 HN, M4 1
&8 ©911-062010 PW, ME (C.D 20, 11) 1
57 { 0321-081215 SW. M8 i
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1-2 SLIDE TABLE GROUP

900-01-20002

AFRTF—TN I—F

1-2 SLIDE TABLE GROUP 900-01-20002
RefNa, Paria No. Dascription Qty | Remarks
RES mREs B A kx4 W ]

1 900-01-20113 Slide Table R3VT-78 1
2 900-01-20122 Band Guide Ny 1
3| 900-01-20131 Slids Tabls Support RFVF-IMAR 1
4 900-01-20140 Slide Table Stoppar R34 F-ThAban - 1
§ | 900-01-20152 Band Width Biock Wb TR R 1
8 900-01-20211 Slide Table Screw, MSa15 A-Agb 5497", MSx1S 2 | SCM 435
7 | 900-€1-20170 | Spring Hook C APIC 2
a 900-01-20180 Arm: Shaft T-h¥42k 1
9 900-01-20181 Bard Stop Guide N2 RRITHAE 1
41 | 900-n1-21000 Slida Tahla Arm Assamhly 1 LY -LF et 1
42 900-01-22000 Band Guige Arm Aasambly I M T-47994 1
51 | 0111-105065 HBS, M5x55 1
52 0111-105025 HBS, M5x25 1
53 0111-105018 HBS, M5x18 4
54 0121-108010 HSS, M3x10 1
55 0151104010 TMS, Max10 1
96 e3ni-esicio PW, M5 (0.0.10) %
57 0321-050913 SW, M5 1
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1-2-1 SLINE TARLE ARM ASSEMBLY ©00-01-21000 1-2-1 SLIDE TABLE ARM ASSEMBLY 900-01-21000
RefNo. Parts No, Description Q'ty | Remarks
AHES BaEs Ba sy uit| & #
1 800-01-21110 Slide Table Arm A3MT-287-4 1
2 | 0611-026300 Bearing,, 63002z A'TYU%, 630022 1
3| 0411-310080 | Spring Pin, 1Y, 1
4 0520-111825 Bush, MB1825DLF 711, MB1825DU 1
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BAND GUIDE ARM ASSEMBLY

XA BT A P

-

900-01-22000 1-2-2 BAND GUIDE ARM ASSEMBLY  900-01-22000
RefNao. Parts No, Dageription [Qty | Remarks
AHEE BHEEE | . ¥
1| 900-01-22110 | Band Guids Amn LYl EL¥ ) 1
2| 0511-020628 Hearing, €282z ATYYY, 628z !
3 [ D411-308022 Spring Pin, ¢ 8x22 AT, pBx22

1
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1-3 PRESS GROUP 900-01-30002 1-3 PRESS GROUP a00-01-30002
Ref.Na, Parts No. Description Q'ty Remarks
AHES|  BoES HBEEE MR

1| 900-01-30110 | Cutter Tonsion Spring 973-3IMRT YUY 1
2 £00-D1-30120 Spring Hook A ATYSY o) A 1
3 { 900-D1-30130 Prass Tanasion Spring, Right TRYIBIATILY () 1
4 900-01-30140 Prees Tanalon Spring, Center 7RYIFIATILY () 1
5 800-01-30150 Preass Tonsion Spring. Left TR () 1
6 6 | 900-01-20180 Arm Shatt 7=k 1
41 £800-01-31001 Right Press Anmn Assembly P -kPIYe 1
42 | on0-o1-2000t Clantar Draze Arm Assarbly LELES RS P 1
43 | 900-01-33000 Left Press Am Assembly VIRY LT3 1
&1 0261-108010 HSS, MBx 10 {Flat Point) RARSLEHRY 1
M8x 10, (F5) 1

VA
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1-3-1 RIGHT PRESS ARM ASSEMBLY  900-01-31001 1-3-1 RIGHT PRESS ARM ASSEMBLY  900-01-31001

ReiNo. Parts No. Description Q'ty | Remarks
RMEF HEBH 36 dp &5 B Pl W =

1] 900-01-31110 | Right Press Arm -k 1

2| 900-01-31121 Gutter Upper -t H 1

3| 900-01-31130 Prass Spring TUARTYSY 1

4 | osiv-020828 Baaring, 6282z AT, 52822 1

s | 100-01-31170 | Spring Pin, 824 ATUSEY, x4 1

6 | 0411-306024 Spring Pin, $6x24 ATV, pex2d 1
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1-3-2 CENTER PRESS ARM ASSEMBLY 900-01-32001 1-3-2 CENTER PRESS ARM ASSEMBLY 900-01-32001
Ref.No. Parta No, Daseription Q'ty | Remarks
[UES HEES B R H KR K F

1 $00-01-32111 Center Press Arm £3-7-4 1
2 900-01-0£121 Cultar Luvwer h=Tm 1
3 | 900-01-32131 | Cutter Base f9§-a'-2 i
4 | 900-01-31130 | Press Spring TYRRTYYY 1
5 | 0811-020628 Bearing, 628z A'7Y2%’, 62822 1
6 | 100-01-31170 | Spring Pin, @ Bx24 7YY, dBe2d 1
7 | 0411-308024 Spring Pin, ¢ 6x24 ATUSNE Y, Pbx24 1
8 | o0s20-111825 Bush, MB1825DU 7971, MB1825DU 1
51 0112-005012 HBS, M5x12(SUS) 2
52 0161-105012 PMS, M5x12 1
s! = 53 [ 0181-105001 | M, M5 1
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1-3-3 LEFT PRESS ARM ASSEMBLY 900-01-33000 1-3-3 LEFT PRESS ARM ASSEMBLY 900-01-33000
Ref.No. Parts No. Description Qty Remarks
nugs| mExS B E W BE| m #

1| $00-01-33181 | Laft Press Am 25 5 i
2| 900-01-33t21 Juw Lokt EWA - 1
3| 200-01-31130 | Press Spring TURATI 1
a | ub1i-eoszy Bearire, 6282z APYSY, 62822 1
§ | 100-01-31170 Spring Pin, ¢ 8x24 ATV, B8e2d 1
6| 0411-306024 Spring Pin. ¢ 6x24 TP, Pox2e 1
7} 0520-111825 Bush, MB1825DU 7'9%1, MB18250U 1
8 | cat1-o81310 PW, ME 1 | 9~155mm

b, LWi:e. ]
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HEATER GROUP

E=%— Jn—7

900-01-40002 1-4 HEATER GROUP 900-01-40002
ReiNo. Parts No. Dascription 'ty | Remarks
RHES BEES b A

1 200-01-40110 Heatar Caver E-3-pn"- 1
2 0690-460062 EWET- I (RER B i EREme
D890-480065 Safety Marking (Hot Surface) 1 | EX Spec.

4 900-01-40143 Heater Tension Spring E-4-B1AT0Y 1

5 | B00-01-20170 Spring Hook C 2P e 1

41 900-01-41002 Heater Assembly E-§-Taiy 1

42 800-01-42000 Heatsr Arm Assembly E-3-7-4T7%4 1

51 0141-105040 FMS, M5x10 2

11
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HEATER ARM ASSEMBLY

900-01-42000

E—=R=—f—L Fwud

1-4-2 HEATER ARM ASSEMBLY 900-01-42000
Ref.No. Parts No. Description Q'ty { Remarks
BHEE]| RORE #EEH ¢

1| 900-01-42110 | Hoater Am £-3-7-4 1
21 900-01-42120 | Hesater Arm Holder E-3-7-h4ry"- 1
3| 900-01-42130 | Hoator Holder E-§-kRy- 1
+ | oo11-0zooze Bearlng, 828zz ~TYSY, t2bzz 1
51 0411-308018 Spring Pin, ®8x18 ATYrYEs, PEx1g 1
6 | o520-111825 Bush, MB1825DU Ty, MB18250U 1

51 | 0111-105030 HBS, M5x30 2

52 | 0131-105025 HB, M5x25 1

53 | 0131-105015 HB, M5x15 1

54 | 0311-051208 PW, M5 2
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SEALING FRAME GROUP

900-01-50002

=YL I—L T

1-5 SFALING FRAME GROUP 900-01-50002
Raf.No. Parts No. Description Q'ty | Remarks
RHES HERS R &

1 800-01-50112 Right Frame EER 1
2| 900-01-50122 Latt Frame EES 1
3| 900-01-50132 FR Base FRA'=% 1
4 B00-01-50140 Frame Stay (A) ERIT- (A k3
§ | 500-01-50152 Frame Stay (B) EMAT- (B) 1
& 0520-131815 Bush, MB1815-26FDU 7"9b1, MB1815-26FDU 2
7 0520-111815 Bush, MB1315DU 7191, MB18150U 2
51 | 0111-108025 HBS. MS~25 4
52 0111-106020 HBS, M6x20 3
59 0111-105025 HBS, M5x25 4
54 0111105020 HBS, M5x20 [}
&5 0321-081520 SW, M8 4
56 | 0321-081215 5W., M6 1
57 0311-081818 PW, M8 4
58 | 0311-061310 PW, M8 1
58 | O131-105055 HB, M5x55 1 {&RD
s (LR D=L HN, My 1
61 0311-051208 PW, M5 1

13
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1-6 TENSION GROUP 900-01-60001

Fowa IN—~7

1-6 TENSION GROUP 900-01-60001
RelNo. Parts No. Description Q'ty | Remarka
AHRS BaES ¢ SN R ]

1| 900-01-60112 | Band Guide Piats, Front AVFE 4 T=h (WD 1
2 | 900-01-80120 | Tansion Rofler End Plate FriavR-3-14° 7 b-b 1
3 900-01-80131 Tension Rolier 1
4 B00-0) -00140 Tenson Fullsy 1
5 [ 900-01-80151 Touch Raller Arm Shaft 1
8 | 900-01-50210 | Band Guide Plate, NUEEAYTL-b 1
Right Rear et )]
7 | 900-01-50220 | Band Guide Plate Collsr AUFEAETL- M- 1
8| 100-02-10118 | Flap Cushion 797353y 1
9 | 0810-151538 V-Bsit, M-38 V-~'BE, M-38 1
10 | 0511110808 $top Ring, E-8 AT, E-8 1
41 | $00-01-50200 | Band Guide Plate, P13 St ]
(Right Rear) Sat Eet
42 | 900-01-80301 | Gear Box Sat RERE, 1 |Goa-4019
43 | 900-01-61000 | Touch Roller Arm Assembly §rFU~3-7-AT7i 1
44 | 900-01-62000 | Tension Salancid Assembly FUAILN T 1
4 | 900-01-63001 Bolt Tension Assembly AR T I 1
§1 | 0111-108025 HEBS, MBx25 4
52 [ 0111-106015 HBS, MBx1S i
§3 | 0111-105015 HBS. M5x15 4
s4 | 0111-108012 HRS . M5x12 4
55 | 01114104012 HBS, Méx12 1
s6 | 0181-10600% HN, M8 3
57 | 0z21-205002 Wing Nut, M5 ®1rh, M5 2
58 | 0291-508095 HSS, M&x15 (Full Bog Paint) AANRGLHHRS 1
M6x15, (%)

58 | 0311-081816 PW, M8 4
80 | 0311-061310 PW, M6 3
81 | 0311-051208 PW, M5 2
62 | 0321-081520 SW, M8 4
0321 -051215 W, M6 1
84 | 0321-050813 SW. M5 8
85 | 0321-040810 SW, M4 1
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1-6-1 TOUCH ROLLER ARM ASSEMBLY 900-01-61000 1-6-1 TOUCH ROLLER ARM ASSEMBLY 900-01-61000
Ref.No. Parts No. Dascrintion Q'ty Remarks
RHES  HES g k| ¥ 2

i 900-01-61110 Touch Roller Arm drf0-3-T-4 1
2 900-04-61120 Teuen Roller Shart A7fU-2-v10b 1
3| 900-01-61131 Band Guide Block, Right AFEIFTRINE) 1
4 900-01-61140 Band Guids Block Holder AUFEANTRIZERY - 1
5 900-01~61210 Touch Roller Arf0-3- 1
8 | 0811-026001 Bearing, 8001zz A'TV2Y, 600122 2
7 0511-131210 Stop Ring, $-12 ATYNY, 812 1
8 0511122812 Stop Ring, H-28 AR9TYLY, H-28 1
9 0520-131010 Bush, MB1010-18FDU 2'7%1, MB1010-18FDU 2
4 900-01-61200 Touch Roller Set Y7#0-5-474 1
51 MeE1-104010 PMS, M4x1Q 2
52 0181-108001 HN, M8 1
§3 | 0311-091818 PW, M8 t
54 | 0321-081520 SW, M8 1

15
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1-6-2  TENSION SOLENOID ASSEMBLY  900-01-62000 1-6-2  TENSION SOLENOID ASSEMBLY  900-01-62000
RaFNo. Parta No. Description (Q'ty | Remarks
ni%s| meEs B RS BE| W
1| B00-01-62110 Tansion Solanvid Base FAPILIN -2 1
z 800-01-62120 Tension Solenoid Adjuater FoRATIL T R - ]
3| 0411-304015 Spring Pin, $4x15 ATV, paxis 1
4 900-01-62200 Solenoid Set (SCOL2) Ju L9k (SOL2) 1 S8-163-508C (36w}
51 0111 -104008 HBS, M4x8 2
52 0321 -040810 Sw, M4 2

—16—
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BELT TENSION ASSEMBLY

S1

RbFriay Pyids

900-01-63001

900-01-63001 1-8-3 BELT TENSION ASSEMBLY
ReiNo. Parts No. Description Q'ty | Remarks
REHS TR e BEEB Iﬂ & ®
1| 900-01-83111 Idler Rofier Brackst (i) T{F3-0-5-7"519} (B) 1
2| us11-veoesus Beaing, 8082z ATYYY, B08zz 2

51
52
53

0111-108030
0181-108001
0321-081520

HBS, MBx30
HN, M8
W, M8
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1-7 FEED GROUP 805-01-70000

15 A1041)

5S4
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1-7 FEED GROUP 905-01-70000
RefNo. Parts No. Description Qty [ Remarks
RuEa HAES R | Uk

1 | 8900-01-70132 | FARolier FRA- 2

2 | 900-01-70121 | FR Pullay FR7™-)- 2

3 900-01-70130 Feed Spring PIL S YR 1 |9~1565mm
W HORE-07- /0140 Reverse Hollar Helesss Spring T - ATV 1 [5~6mm

4 | %00-01-70140 | Reverss Rolies Relsase Spring Un'-ARBATY Y 1

] 50¢-0%-70151 Fesd Spring Adjuster H=-FRIYIH TS RS- 1

6 90¢-01-70182 Reverse Upper Shaft Lever Un'=AT9n -kl A 1

7 900-01-70171 Fesd Upper Shaft Spring Hook 1

B | 900-01-70181 | Feed Band Guide Collar 1

] 0611-026002 Ball Bearing 6002 ZZ #'-BATYY’ 600222 4

10 | 0811-028001 Ball Baaring_ 600177 4 -LAT9° 500122 4

1" 0481-121800 Snap Pin, ¢ 16 ATy, 616 1

12 | 0491-120600 Snap Pin, $8 AT, ¢6 1

13 0511131210 Stop Ring. S-12 A92Yuh 512 2

14 | o511-123212 Stop Ring, H-32 Ab9F YA H-B2 4

15 | 0511-122812 Stop Ring, H-28 Aba714Y H-28 4

18 0810152308 Micro V-Balt, 330J-3 IAVATH, 33003 1

17 100-04-20190 Brake Tensicn Spring Ring FU=§F00R7Y Y0y | 1

18 | 0890-290001 Twist Stogper FXEi ST 1

41 | 900-01-71001 | Feed Shooter Axsembiy I-Fia-4-T i 1 | 8~15mm

QY 806-50-31001 Faed Shootar Assambly =Fy1-4-Tyiq 1 | 6mm,Smm, 1/47

FU 400.-01-72000 Faed Band Guide Acesmbly Fi=b AR T 1

43 | 900-01-72000 | Faad Uppsr Roller Assembly H-FTIN-0~3~ Tan 1

44 | 900-01-74001 | Reverse Solencid Joint Assmmbly  Yn'=XYL/{FYILATI | 1

45 900-01- 75002 FR Bait Tension Asasmbly FRABRF U0 To00 1

48 905-01-76000 FR Salencid Assembiy FRYLI(N T34 1

a7 900-01-77001 Reverse Upper Raller Asssmbly Yn'=RTIN =0 =314 1 | 9~15mm

(47 | 806-50-32001 | Reveres Upper Roler Assembly LIS 3 EFX BT 217 1 |5~6mm

5 0111-105040 HES, M5x40 2

52 | 0111-105015 HBS, M5x15 2

53 | 0111-105012 HBS, M5¢12 4

54 0121-106008 SS, M6Ex8 (Double Point) 4

85 0181-1065001 HH, M& 1

56 | 0191-205011 CN, M5 1

57 0311-051208 PW, M5 5

58 | o3z1-050813 SW, M5 3

59 0311-061618 PW, M6 2

60 | o2e1-108112 HBS-C, M5x12Z HA 3Kk, MSx12 2 |aT-1a

61 0111-104015 HBS. Mdx15 2

62 | o0181-104001 HN, M4 2




1-7-1

4.(4)

L)

Tq—~FLa—8—Fyiq

FEED SHOOTER ASSEMBLY

900-01-71001

906-50-31001 % 6mm

Q=K a—8— Pulg

1-7-1  FEED SHOOTER ASSEMBLY  900-01-71001
906-50-31001 sx6mm
Raf.No. Parts No. Description Q'ty | Remarks
RHEE BoES BERH HR) & &
1] 800-01-71411 Feed Shoater 24~Fya-8- 1 }9~155mm
(1) | 906-50-31111 Fred Shouter 34=F=4- 1 | Smm~1/4"
2 | eoo-01-71121 Feed Shaoter Govar, Right H-Fya-3-n"-(&) 1 |9~155mm
@ | B08-50-31121 Feed Shooter Cover, Right J4=Fya=3-hn'- () 1 [5~6mm
3 | 900-01-71131 Fued Shaoter Cover, Left Ya-9-hn'~(&) 1 | 9~155mm
9 | %06-50-31131 Feed Shacter Cover, Laft U-Fn-3-m'-&@ 1 |5~6mm
4 B0G-D1-71141 Adjust Plate (A) T AL (A 1 [9~155mm
4) | 906-50-31140 | Adjust Plate (B) IRV (B 1 |§~6mm
51 | 0111-104006 HBS, Maxt 1 |9~155mm
&1 | 0111-104006 HBS, Mdaxt 2 | 5~8mm
52 0111-104030 HBS, Méx30 1|84
53 | 0151-104010 TMS, M4x10 4
54 | 0181-104001 HN. M4 1
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1-7-2

TA—FIR AR Ty

FEED BAND GUIDE ASSEMBLY

900-01-72000

TA—FINFITAR ryg

1-7-2 FEED BAND GUIDE ASSEMBLY 900-01-72000
Raf.No. Parts No. Dascription Q'ty | Remarks
AHES| HEES B 5% Ct 1]

1| B500-01-72112 Bund Guide Plate, Leit Rear NAENTU- (ER 1
2 | 800-01-72120 Band Guide Stopper AUREA kA~ 1
3| 900-01-72213 | Food Band Guide Pists H-F NI T =) 1
El 800-01-72220 Bush Culw E2EY vl 1
5 | 900-01-60220 | Band Guide Plate Coliar L Xy 1
6 | 0520-130812 Bush, LFF-0B12 7'%9a, LFF-0812 1
41§ 900-01-72100 | Fesd Band Guide H-FRINE Y 1
{Leit Rear) Sot (E#Ryert
42 | 900-01-72200 | Feed Band Guide Plate Set H-FAURE Y TU-pesh 1
51 | 0111-104012 HBS, Mdx12 1
52 [ 0111-104008 HBS. Méxd 1
53 | 0311-041008 PW. M4 4
54 | 0321-040810 S, M4 2




1-7-3

T4 ~FF 91 {—0—5—Pyiq

FEED UPPER ROLLER ASSEMBLY

T4—KFPurl—0—5— Py

900-01-73000 1-7-3 FEED UPPER ROLLER SHAFT 900-01-73000
Ref.No. Parts No. Deseription Q'ty | Remarks
RLES BRES HE) W X
1 900-01-73111 FR Upper Rolier Shaft FRT#n' =0=7-3y3} 1
2 [ 960-0(-73210 | Feed Upper Holler - 7o -0-5- 1
3| 0611-D20608 Ball Bearing, 60822 F-WNTIHY, 6082z 1
4 0511-122210 Stop Ring, H-22 AbTUAY. H-22 1
5 0511-130808 Stop Ring, S-8 Aby7Y, s-8 1
41 50¢-01-73200 Fead Upper Raller Set YA -0=5~9b 1
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REVERSE SOLENOID
JOINT ASSEMBLY

1-7-4

St

®

W

i % a
w

LY

v

/

YR—RYL ARSI Puq
REVERSE SOLENOID
JOINT ASSEMBLY

900-01-74001

Description

Ramarks

|g|i__!#

900-01-74001 1-7-4
RefNa, Parts No.
RHES BES
t | 900-01-74112
H] 000-01-24120
3| 900-01-241
5 181 -105001

YRR byl
Y -RAF YY"
Y- RITRT T R~

Reverss Sclenoid Joint Aod
Fleverse Spring
Reverss Spring Adjustsr

HN, M5

1
1
1

1




FRAJ LAYy Puig

FRAR RT3y Fuig
1-7-5 FR BELT TENSION ASSEMBLY 900-01-75002 1-7-5 FR BELT TENSION ASSEMBLY 900-01-75002
Rei.No. Parts No. Description Q'ty | Remarks
BE%S|  BLES BE RS Bt W
1 900-01-75113 Idler Pullsy TAF3=7=4= 1
2 | wo-1-/122 | idier Pulley Bracket (A) TAF2-0-3-7277+ (A 1
3 0611-020628 Ball Bearing, 62822 F-RNTIVY, 6282z 1
4 0511-122412 Stop Ring, H-24 Rb92Y", H-24 1

1

51 a111-108015 HBS, MBxi5
2

52 | 0311-081816 PW, M8
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1-7-6

FRUV /AR F 9oL

FR SOLENOID ASSEMBLY

60

905-01-76000

FRUL/JAK FPyirq

1-7-6 FR SOLENOID ASSEMBLY 905-01-76000
Raf.No. Parts No. Description Q'ty Remarks
AHEE HLEZ 'lkl i

1| 805-01-76110 | FR Solencid Base FRJL/{bA'=2 1

905-01-76120 Ravarse Salencid Un'- 29k {H 1

Link Plate VAT

3 900-01-75132 Fasd Rollar Opaner HFU=F =TT 1= 1
4 | o0411-304025 Spring Pin, ¢ 4x25 ATIANEY, ¢ 4x25 1
5 | 0890-320010 Bush, 6x22 #7191, 6xe2 1
6 | o411-308015 Spring Pin. $6x15 ATV, $exis 1
7| 905-01-76130 | Soisnoid Adjust Plats YYD LY 1

41 | 900-01-76201 | Solencid Set (SOL3) JV1{F egh (SOLD) 1 [ 55-160-714 (13w)

42 | $00-01-76300 | Solenoid Set (SOLY) YU14H ¥ab (SOLTY 1 | S8-183-50RC (3K

51 | 0111106040 HBS, Mexd0 1

52 | 0114-105045 HBS, M5x45 1

53 | D0111-105008 HBS, M5x8 2

54 | 0111-104015 HBS, M4x1§ 2

55 | 0111-104010 HBS, M4x1d 2

56 | 0111-104008 HBS, M4x8 2

57 0112-004025 DS, M4s25 (BUD) 1 E$ 4

S8.| 0181-106001 HN, M8 2

59 | 0181-105001 HN, M5 2

60 | 018%-104001 HN, M4 1

61 | 0311-051208 PW. M5 1

62 | 0321-050913 S¥, MG 4

83 | 0321-040810 SW, M4 4
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REVERSE UPPER
ROLLER ASSEMBLY

Yil—RFyri—a—5— Poia

900-01-77002 1-7-7 REVERSE UPPER 900-01-77002
906-50-32001 3 6mm ROLLER ASSEMBLY 906 -05-32001 3x6mm
RefNo. Parts No. Description Q'ty Remarks
RHRE . 475 5 & Iﬂ |
1| 900-01-73111 FR Upper Roller Shaft FRYyA'-0-3-723} t
5 | 0511-130808 Stop Ring, S-8 ATIY, 5-8 1
41 900-01-77112 Revarss Upper Roller Set In'-R79n-0-5-47h (1) | 9~155mm
40 [ 906-50-22311 Reverse Ugper Roller Sst IA° =79 -0-5-49b () |5~6mm
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Ho Pz MBS 0 —F

Bl o= rMIMT A —F
1-8 RIGHT BANDWAY SLIDING GROUP 900-01-80001 1-8 RIGHT BANDWAY SLIDING GROUP 900-01-80001
Ref.No. Parts No. Description Qty Remarks
AHHH BaxS ¥R A&
1| 900-01-80710 | Right Bandway Arm Shaft 7-L99F i
2| 900-01-80123 | Right Bandway Rail HAYNIL -4 1
3| 900-01-80130 | Right Bandway Spring BTN 1
4| 0511-111010 Stop Ring, E-10 9739, E-10 1
41| 900-01-81D01 | Right Bandway Arm Asasmbly BAYEHLT -LT9 1
F]
51 | 0111-105020 HBS, M5x20 1
52 | 0151-105010 TMS, M5x10 2
\".
\\\\\
7NN
& \
hRE
S n
3 = R | \
= - .
[+

N




BRI 2LP—=LTFviq

BAVFOAP—L TFuig

1-8-1 RIGHT BANDWAY ARM ASSEMBLY 900-01-81001 1-8-1 RIGHT BANDWAY ARM ASSEMBLY  900-01-81001
‘Ref.Ne. Parts No. Description Q'ty | Remarks
RiEE BE#S B! K A

1| 900-01-81111 | Right Bandway Amm AN =L 1

z WO-01-8117 Hight Bandway Brackst BRA 24T 219 1

3 | 900-01-81130 Spring Hook by A Y el 1

5 | 900-01-81152 | Right Bandway Joint A Y 1

6 | 0611-020638 Bearing, 8382z APISY, 63822 1

7 | 6411-308022 Spring Pin, $8x22 ITINEY, dexe2 1

8 | 0520-131210 Buth, MB1210-20FDU 7971, MB1210-20FDU 1

9 | 0520111210 Bush, MB1210DU 791, MB12100U 1

10 | 0520-140605 Bush. BOF-D605 7'4¥1, BOF-0805 2

11 | 0511.130807 Stop Rine. S-6 IhaTY . S8 1

12 | 900-01-81170 | Jaint Balt FELPE 9T 1

51

52 | O0111-105020 | HBS, M5x20 1

53 | 0111-105012 | HBS, MSxi2 2

55 | 0181-106008 | HN. M6 E: |

56 | 0181-105001 HN, MS 1

57 0311-081810 FW, M8 ! i
50 { 0311-051208 | PW. M5 2 :
B0 | D0321-050913 | SW, M5 8
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2 ARCH UNIT
FP—Fazyb EF
2-1 ARCH UNIT LEFT LOWER (850W)
N
o
o
I
6 | 1.° .
s R\ AT

™ o
‘J\>\ aran «{X'/E;

A pre g
‘{<\ TN

41(at)

28

F-Fazst

2 ARCH UNIT
F—F a=vb ETF
2-1 ARCH UNIT LEFT LOWER (ssow)
RefNo. Parts No. Description Qty Remarks
RES| gafs BaEH BE| E
1 | 901-62-10110 | Band Guide, Leit C.C. B50W AU (%) c.c. asow 1
2 | 900-62-10170 | Flap, Entrance Special Size 7577 (AD) 3t 1
3 { 901-62-1015% | Flap. Left Lower 100L 7597 (£ F) 1oL 1
4 | 900-62-10140 | Bendway . Entrance Special Size n'yFH1{ (AD) $5< 1 | 9~155mm
906-62-10110 | Bandway, Entrance Special Size n"vF91{ (ALN <+ 1 ]5~8,1/4", Exg~12mm
5 [ 901-02-10130 | Bandway, Laft Lowar 100t R g4 (ETF) 100l 1 | 9~155mm
906-22-12140 | Bandway, Left Lowsr 1001 N3 (T 100L 1 |5~6, 174" Ex8~120mn
6 | 900-02-30221 | Flap Stand 2397 A8 3
7 | 900-02-30310 | Arch Flap Spring, $08 T-£371727YAY, poB 3 [ 9~155mm
{7) | 008 02 20310 | Arch Flap Epring, $0.0 T 13597 A, gon 3 | 5~0, 1,47, Exa~ Izmm
8 | 900-02-10131 | Band Guide Laft Spacer NYFELF () Rt an-¢ - 1
9 | 800-02-30160 39THE - 2 | @ 9mm
41 | 900-02-30300 | Arch Flap Spring Set, ¢08 1-37397 X7 b5k, 608 [ 3 | 9~155mm
(41) | 906-02-30300 | Arch Flap Spring Set. 608 T-FI7 7RV e3h, 408 | 3 | 5~6.1/4", Ex3~ 12mm
51 | 0111-108015 | HBS. MBx15 H
52 '| 0111-105015 | HBS. M5xi5 2
53 { 0111-105010 HBS, M5xi0 2
64 | 0181-105001 | HN, M5 [
o3 Qz91- 104101 HN-C, M4 4
56 | 0311-081616 | PW, M8 2
87 | 0311-051208 PW, M5 7
58 | 0321-081520 SW, M8 2
59 |0321-050913 | SW, M5 4




&
ARCH UNIT LEFT

7—F a=wh &

2-2 ARCH UNIT LEFT  (400H~600H)
Ref.No. Parts No. Description Q'ty | Remarks
ALEsE HNIEE -4 S )
1| 500-20-12120 | Arch 7-$Ib -k (E) 1 |400H, ~1450%
900-20-13120 | Arch 7-$30-k (K} 1 |500H, ~1450W
800-20-14120 | Arch 1=~ (B 1| GOOH, ~1450W
) | 900-66-12120 | Arch 7-$3V -k (B 1| 400H, 1650w~
800-66-13120 | Arch T-FI0 -k (&) 1 | 500H, 1850w~
000-68-14120 | Arch 1-FIk-h(E) 1 | 600H, 1650W~
2 | B0D-20-12140 | Arch Cover, Lefi T-#0- (2D 1 |400H
900-20-13140 | Arch Covar, Laft T-#R'- (2D 1 [s00H
900-20-14140 | Arch Cover, Left T-fh0"- (2D 1 |6&00H
3 | 000-20-12170 | Side Flap, Luft 75977 (%, EID 1 (4004
900-20-13170 | Side Flap, Left 7797 (k. RID 1 [S00H
900-20-14170 | Side Flap, Left 7597 (£, 21D 1 {600H
4 | 900-20-12150 | Bandway, Side AuE8d GRID 1| 400H, 9~155mm
900-20-13150 | Bandway, Side A4 (BID 1| 500H. 9~155mm
900-20-14150 | Bandway, Side ATuh1{ (B 1 | 600H, 9~ 155mm
(& | 908-20-12110 | Bandway, Side A'uFord (BRID 1 | 400H, 5~8, 1/4”, Exd~12mm
906-20-13110 | Bandway, Side ANz (BED 1 | 500H, 5~6, 1/4”, ExB~12mm
905-20-14110 | Bandway, Side AR xd EHD 1 | 500H, 5~8, 1/4°, BEB~12mm
9 P00-02-30221 Frap Stand 77377 334 2
| 8 | 900-02-30310 | Arch Fiap Spring, $0.8 T-$3397 23054, $08 2 | 3~155mm
53 e \ = L (@ | 906-02-30310 | Arch Flap Spring, $0.2 T-F7397R70°, 408 2 |5~6. 174", Bxg~12mm
- R\
/'/ ﬁ‘}}}:}fq ‘\6(6):\ ;’(/"‘. . I
o 9T mE\s 7 . 41 | 900-02-30300 | Arch Flap Spring Set. $08  7-2597 27958 esk, 308 | 2 | 9~155mm
~” o0 5 ‘\l/ AN 41) | 906-02-30300 | Arch Flap Spring Set, $08  T-F7537'37W4 kb, 908 | @ |5~6. 14", Bxs~12mm
Sl\ o N \\T /:.,
Y - SR Vee)y 52 N 51 | 0181-105001 | HN, M5 4
54 e\ s o 52 | 0291-104101 | HN-C, M4 REERTH, M 2 | 00~500H
51 N N 52 | oz9t1-104101 | HN-C. M MBIER T}, N4 3 | B00H
o N Ty :
\0 \ AT 53 | 0151-105008 | TMS, M5x8 2
5 TN 54 | 0311-05108 | Pw, M5 2
VO
H | \/'\
\/‘\7\/.‘ >
—d




30

2-3

———em e —,

il

the

F—Faz=yt+ Lt

ARCH UNIT UPPER

(850W)

F=F AWk &

2-3 ARCH UNIT UPPER (g50wW)
RestNo. Parts No. Description Q'ty | Remerks
NHES RAES P | W N
1 | 800-82-10120 | Arch Frame, Upper850W  7-7#7L~h (L) 850w 1 | 400H~ 800H
500-22-14220 | Arch Frame, Upper 850W  7-$IL- 4 () 850w 1 | 1000H~1200H
2 900-62-10130 Arch Cover, Uppar 8508 7-#4n"- (L) ssow 1
3 800-02-30110 Flmp, Upper 2797° k) 1
4 | 900-20-13t80 Side Flap, Right 500H 2977 TR 5004 1
5 §00-02-20120 Bandway, Upper A4 (D) 1 | 9~155mm
906-02-20120 Bandway, Upper AVEA (B 1 |5~6.1/4", Ex8~12mm
] 800- 62-10160 Bandwmy, Extengion 2001 A"} 924 (M) 2001 1 |9~155mm
906- 62-10130 Bandway, Extansion 2000 AV x4 (S 2001 1 |8~6,1/4", Ex9~12mm
7 900-02-10110 Connscting Pate A 2 | 400H~800H
B00-66-10151 Connecting Pate, Long WK (15 2 | 1000H~1200H
8 | 900-02-30221 Fiap Stand IR 4
9 | 900-02-30310 | Arch Flap Spring, P08 1-31ITRTVAY, G608 4 |9~155mm
(8 | D0B-02-30310 | Arch Flap Spring, $08 T-$2527370A4°, $a8 4 [5~6,1/4", Ex3~12mm
10 | 800-02-10140 | Label (StraPaak) 37'F (StraPack) 1
A3l 0850480131 F&-Y -2 2 | @RS
Y- ABUTHE Satety Marking [Arch) 2 [ EX Spec.
41° | 900-02-30300 | Arch Flap Spring Set, $08 7-F7397°2740 47k, $08 | 4 [9~155mm
“u 08 02 80300 Arch Flap Bpring Set, $08 7-72732°22'0%3 s}, 400 4 | 5-6, 174", Ex9--12aun
51 | 0151-105008 TMS, M5 2
52 0251-105010 HFS. M5x10 FeRNE ML) MSx10 4 | 4DDH~RDDH
0251-108010 HFS, M5x10 RAAFIE S, MEx10 8 | 1000H~1200H
53 | 0291-105089 HBB, M5x10 RAATEIERE, Mox10 | 4 | 400H~B00H
0291 - 105099 HBB, M5x10 RARMEISELE, M50 | 8 | 1000H~1200H
54 [ 0291-104101 HN-C, M4 DA tab, M4 5
55 | 0181-105001 HN, M5 8
8 | 0311-051208 PW, M5 4




F—Fa=vtr & P—F 2=vk &
2-4 ARCH UNIT RIGHT (400H~800H) P-4 ARCH UNIT RIGHT _ (400H~&00H)
leNu.s’ Parts No. Description Q'ty | Remarks
REEE mewg BREH BE| 5
1 | 805-20-12110 | Arch Frams, Right T-§70-h (&) 1] 400H, ~1450W
P05-20-13110 | Areh Frame, Right T-12v-h (4} 1 SUUH, “- 145U
905-20-14110 | Arch Frame, Right 7-§7v-h (1) 1| 600H, ~1450%

(1) | 905-66-12110 | Arch Frame, Right T-$2b-h (8D 1 | 4D0H, 1650W~
905-66-13110 | Arch Frams, Right 7-§70-h () 1 | 500H, 16500~
905-86-14110 | Arch Frams, Right 1-§2b-4 (4 1| 600H, 1850W~

2 | 905-20-12120 | Arch Gover, Right T-$41"- () 1 [ 4004
905-20-13120 | Arch Caver, Right T-$48"- (8) 1 [500H
905-20-14120 | Arch Gover, Right 7-Fin"- () 1 |800H

3 | 900-20-12160 | Sids Flan. Rignt 7397 (6. BD 1 {4004
900-20-13160 | Side Flap, Right 377 (&, BID 1 | 500H
900-20-14160 | Side Flap, Right 2597 (5, BID 1 | 600H

4 | 900-20-12150 | Bandway, Side AU (RID 1| 4D0H, 9~155mm
900-20-13150 | Sandway, Side Aol (B0 1 | 500H, 8~155mm
900-20-14150 | Bandway, Side Asb oL (EID 1| $00H, 9~155mm

(4} | 908-20-12110 | Bandway, Sids Nudrd (BID 1 | 4D0H, 5~8, 174", Ex§~12mm
906-20-13110 | Bandway, Side A (R0 1| S00H, 5~8, 1/4", B9~ 12mm
906-20-14110 | Bundway, Side vk ( (B 1 | 600H, 5~6, 174" Ex8~ 12mm

5 | 900-02-30221 | Flap Olmn 2592280 2

8 | 900-02-30310 | Arch Flap Spring, $08 1-¥7133TR7Y75", $08 2 [9~155mm

(8} | 906-02-30310 | Arch Flap Spring, $08 1-$13372705, 08 2 |5~8, 1/4", Ex8~12mm

7 | 905-02-10110 | Arch Gover Stay T-$in-17- 2

41 | 900-02-30300 | Arch Fiap Spring Set, §08 7-$773727Vs4k7k, p0s | 2 !9~155mm

(41) | 906-02-30300 | Arch Flap Spring Set, $08 T-F#7397727°Vs5'¢sh, 08 | 2 |5~8, 1747, Ex~12mm

s1 | 0151-1080 TMS, MBX15 2

52 | 0151-1050 TMS, N5X15 2

53 [ 0151-105008 | TMS, M5X8 2

S4 | 0201-104101 | HN-C, W4 BBERTIE, M4 2 | HQH~500H

©4) | 0201-104101 | HN-C, M4 MAVER M4 3 |eoon
55 | 0181-105001 | HN, M5 4
§6 | 0311-051208 | PW, M5 2
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2-5 ARCH FLAP CORNER 2-5 ARCH FLAP CORNER
RefNo. Parts No. Dascription Q'ty | Remarks
AHUBRE Ho®S 83 € H | B %5
1 | 900-02-30120 | Gomer Flap -1-7717 20
2 | 500-02-30140 | Comer Flap (ENDY -+-737 (HAM) 4
3 | 900-02-20110 | Bendway Gomar, Left Lower  n'vF41{1-}- (ET) 1 |9~155mm
306-02-20110 Bendway Gomor, Left Lower AUFR{I - (ETT I Sb, 1/47, Ex¥=1Zmm
4 | 900-02-20130 | Bandway Comer, Upper AuFzda-+- (5) 2 [9~155mm
906-02-20130 | Bandway Corner, Uppar nuFo{1-4- (k) 2 | 5~8, 1/4", Ex§~12mm
5 | 800-02-20141 | Bandway Gamner, Right Lower  A'V}91{2-+- (P 1 | 9~155mm
906-02-20141 | Bandway Comer, Right Lowsr  A'sF1{3-1- (HP) 1 |56, 174", Exi~12men
€ | 900-02-30221 | Flap Stand 7397 10k 20
7 | 900-02-30210 | Arch Flap Spring, $0.65 T-FIFATRIYLY, P65 17 | 9~155mm
) | 908-02-30210 | Arch Flap Spring, $0.65 T-F3527 Y, H08S 17 |5~8, 1/4", ES~12mm
8 | 900-02-30310 | Arch Flap Spring, $:08 1-FIPITRTUIY. 608 4 |®a1-1-.9~155mm
(8) | 906-02-30310 | Arch Flap Spring, $08 T-FIPITRIVY, OB 4 | WaI-1-, 5~6.1/4" Exd~12mm
9 | 900-02-30422 | Flap Joint Bolt bEEP AP T § T 1
10 | 0491-120500 | Snap Pin, ¢5 AHITEY, B35 2
41041)
7! a 41 | 900-02-30200 | Arch Flap Spring Set, $0.85  T7-FI33727Ys7 eab, $0.65 | 17 | 9~155mm
\ ,r‘ ‘ (41) | 906-02-30200 | Arch Flap Spring Set, $0.685  P-$252722'Wu¥ kyb, 085 | 17 | 5~86, 174", ES~12mm
g Eh 42 | 900-02-30300 | Arch Flap Spring Set, $08  T7-¥773727Ys0 vk, 608 | 3 | Ma1~t-,0~155mm
) [ g} | 906-02-00000 | Arch Map Spring Set, $08 P-#35:3°272 5 sk, 08 | 0 [Mhea ¥ L5-oasemEre -t
r 43 | 800-02-30402 | Right Bandway Stand Set BRI b 1 {9~155mm
e ’| (43) | 906-02-30402 | Right Bandway Stand Set B b 1 |5~6,1/4", E§~12mem
e 2 |
3 51 | 0291-104101 | HN-G. M4 DEEST I Mé 14
; 52 | 0181-105001 | HN, M5 40
| 53 | 0311-051208 | PW, M5 2
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2-6

P—Fazu+HT
ARCH UNIT RIGHT LOWER

7—F A=uk BT

2-6 ARCH UNIT RIGHT LOWER
Ref.No. Parts No. Deseription 'ty Remarke
RAHES BLES B ® K
1 205-02-10120 Band Guide, Right NYEELE () 1
2 501-04-10130 Baindway, Exienwio 100L NF 9] (GEMD 1oL i | 9~13.3mm
906-22-12110 Bandway, Extension 100L AU h{ (R 1001 1 |5~B, 1/4", Ex3~12mm
51 0111-108015 HBS, M8x15 2
52 0111-105010 HBS, MS5x10 2
53 0151-104008 TMS, M4x8 2
54 0311-081818 PW, M8 2
55 0311-051208 PW, M5 2
56 0321-081520 SW, M8 2
57 0321-050913 SW. M5 2
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2-7

BISNIRIZIAr9q

RIGHT BANDWAY ASSEMBLY (5~6mm, Ex3~12mm)

EALEOxS Poig

2-7 RIGHT BANDWAY ASSEMBLY (5~6mm,Ex9~12mm)
RetNo. Parts No. Dascription 'ty Ramerks
RHEE| Ea%S !ll n_#

1 905-50-34111 Right Bandway, Upper CCB50W B2 () cossow 1

2 906-50-22113 Band Adjuster AINT eRe- 1 |5~&mm
-] 908-51-22112 Band Adjuster AT e2y- ) | Ed~12mm
3 | 908-50-34162 Right Bandway . Lowsr B/ (P 1

4 908-50-34114 Right Bandway Base BA (A -3 1

§ | 908-50-34143 Slide Flap 2342377 1 |S~6mm
2] 0111-104008 HBS, M4x8 2

52 | 0151-104012 FMS, M4X12 1

53 | 0151-104008 T™MS, M4x8 2

54 91104101 HN.fS. Md MB M teh, ML 1

55 0311-041008 PW, M4 2

56 0321-040810 W, M4 2




2-7

HIAEIZAFT e
RIGHT BANDWAY ASSEMBLY

ISRz Puig

(9~15.5mm) 2-7 RIGHT BANDWAY ASSEMBLY  (9~155mm)
RefNo., Parts No. Description Qty Remarks
RiES| HERE &8 s IR
1 905-02-10131 Right Bandway, Upper /AU (L) 1
2 | 900-02-2112z Bwid Adluster NINTY R 1
3 800-02-21132 Right Bandway, Lowsr AU () 1
4 900-02-21154 Right Bandway Base BNV YA -2 1
51 0111-104008 HBS, M4x8 2
52 0151-104012 FMS, M4x12 1
53 0161-104008 TMS, M4x8 2
54 0291-104101 HN-G, M4 MBS, M4 1
85 0311-041008 PW, M4 2
56 0321-040810 SW, M4 2
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F—FIL—LKkNL - N—F P—FI—btLE—INL—TF

2-8 ARCH FRAME HOLDER GROUP 2-8 ARCH FRAME HOLDER GROUP
7 —F4R— 7—F Hi—b
ARGH SUPPORT (100011~) ARCH SUPPORT (1000H~)
RaiNa. Parta No. Description Q'ty | Remarks
pigs|  BLER BEE® BR| W3
1 000 D2 14400 Arch Bupport Bracket T-THERT S b 1 | 100011
) | 900-20-18170 | Arch Support Brackst T-14387°5 9k 1 [1200H~
2 | 100-22-14150 | Arch Support Lod T-#4h3kn 1
3 | $75-1008-03 Pool Box Holder (8) T-AK IR~ (B 1
51 0111-108020 HBS, MBx10 2
52 0111-106010 HBS, M6x10 2
53 0111-105012 HBS, M5x12 3 | 1000H
(53) 0111-105012 HES, MSx12 4 | 1200H~
54 0131-108001 HN, M8 4
55 | 0311-061310 PW, M6 2
56 0321-081520 SW, M8 2
a7 0321-001213 SW, Mo e
58 0321-050913 SW, M5 3 | 1000H
{58) 0321-050813 SW, M5 4 | 1200KH~
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b = 51 8
POOL UNIT
FT—NWI4—ETN—TF

POOL FEED GROUP

F=jba=yh
3 POOL UNIT
T—no—F Fu—7
3-1 POOL FEED GROUP
RefNo. Partz No Dascription @'ty | Romarks
SRS BAES s SN K
2 | 900-04-20171 Brake Tension Am Spring TU=4Fuv0T-627027 | 1
3 900-03-10130 Limit Swith Bracket NIFBTLS, T3y 1
4 0511-110808 Stop Ring, E-8 by Fud E-8 1
5 0750-110090 Micro Swith, LS-3 1 | OMRON, VX-013-1A3
8 | 800-03-11111 Pool Motor Base 1
7 | 900-03-11121 Drive Roller t
B | 800-03-11180 | | swar Rallar Shatt 1
] 900-03-11141 Pool Motor 1 (1PH, 100V
907-03-11120 Pool Motor 1 | 3PH, 200V
10 0770-240021 Condenser WEUE- 1 [1PH. 100V
1 100-03-10180 Label (Allow) N @EBHA) 1 | 3PH. 200V
4 900-03-11000 Poal Motar Assembly 1 {1PH, 100v
907-03-11001 Pool Motor Assembly 1 [ 3PH, 200V
42 200-03-1200( F0al Shooter i Assembly 1
43 905-03-13000 Paol Shootar Qut Assembly 1
44 904-03-14000 Pool Touch Rollar Assembly P-MhrF0-3-Teig 1
51 0111-108018 HBS, M&x18 4
52 0111-105025 HBS, M5x25 4
53 | 0111-105010 HBS, M5x10 1
54 | 011-105008 HBS, M5x8 2
55 0111-104014 HBS, Mdx14 2
56 | D0111-104010 HBS, Méx10 1
57 | o0271-206040 SNB, MBx40 1
58 0181-106050 PMS, M3x15 2
59 0121-106010 HSS, Méx10 2
& | o01a1-106001 HN, M6 1
81 0291-104101 HN-C, M5 nYES} 1, M5 1
62 0191-106001 CN, M6 Bk, M8 1
L] 0341 061210 PwW, M8 1
64 0311-051310 PW, M5 3
65 | 0311-041008 PW, M4 3
(] 0311-030805 PW, M3 2
€7 | 0321-050913 SW. M5 a
66 | 0321-040810 SW, M4 3
1] 0321-030607 SW, M3 1
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3-1-2 POOL SHOOTER IN ASSEMBLY  900-03-12001

E, 52
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Tua

900-03-12001

3-1-2 POOL SHOOTER IN ASSEMBLY

Rel.Ne. Parts No. Description 'ty [Remarks
AHES| RAES BREH M

1| 900-03-12110 Pocl Shoater in, Upper T-ba-3-{AL) 1

2 | 900-03-12120 Pool Sheoter In, Lower Y-Bin-3-{AT) 1

3| 900-08-12130 | Guide Plats, Right | KL X o)) 1

+ 000 B3- 12140 Fodl Ghooter Guide In bad 2750 50 L ] I

5{ 900-03-12152 Pool Shooter Bracket T-Ba-3-7311}4 1

51 | 0020-104012 HBS-5P, Méx12 2

52 | 0131-105020 HA, M&x20 1

53 | 0181-105001 HN, NS 1




3-1-3

T— a2 —B—FI P o4

POOL SHOOTER OUT ASSEMBLY 905-03-13000

F=a—d—=Fb Tyiq

3-1-3 POOL SHOOTER OUT ASSEMBLY  905-03-13000
RefNo. Parts No. Desc ription Q'ty [Remarks
RiES| HAES R [0

1| 905-03-13110 Pool Shooter Out, Upper T-hia-3-T9k (1) 1
2 | ®09-03-13120 Po0} SNOCTr Dut, Lower T=SY1-I-TIH(E) 1
3 | 905-03-13130 | Pooi Shooter Guide Out, Right T-bra-4-EIF10E D 1
4 | 900-03-13140 Pool Shoater Guide Out, Left b PEE  K (N Ll Tea) 1
51 [ o0111-104010 HES, Mdx10 4
52 | 0311-041008 PW, M4 )
53 | 0321-040810 SW, Mé 4

39




e By FR—F—F vt S FITU—T= Ty

3-1-4 POOL TOUCH ROLLER ASSEMBLY 904-03-14000 3-1-4 POOL TOUCH ROLLER ASSEMBLY 904-03-14000
Raf.No. Parts No. Dascription Qty | Remarks
AHES| HARE iF 5 B I k| W N

] 900-03-14110 Eccantric Shafl Itk 1
2 504-03-14110 Touch Lever A~ ]
3 B00-03-14210 Lowsr Raller ATR-3- 1
+ 0611-020904 Baaiing, 680d.s ~'THY, 89042z '
5 0491-120600 Snap Pin, &8 Xt70y, ¢8 1
6 0611-123716 Stop Ring, H-37 Xb37Y99", H-37 t
7 | o0520-i11015 Bush, MB1015DU 7’191, MB1015DU 2
8 0890-180015 Rubber Knob, KP-103 IN-9UI7 . KP-103 1
4 900-03-14200 Lowar Roiler Set arn-3-¢st ]
51 0311-061310 PW, MB 2
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3-2 SELF-LOADING GURQUP
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3-2 SELF-LOCADING GROUP
RafNo. Parts No. Description Q'ty | Remarks
RUERE| #LRT 8 £ BE|) & X
1| 900-03-20111 Tube Holder Brackat F-TEM -7 309h 1
2 900-04-20212 Wis 74Yy- 1
3 | 900-03-20220 | Wire Adjust Bolt 4475 AN B 1
4 900-03-20310 Pusher Bracket Trre-771b 1
5 800-03-20320 Holdar Colfar tH 45— 1
6 | 800-03-20330 Pusher Plate -Th=b 2
7 | 900-03-20350 | Hinge Collar 3 1
8 | 900-03-20380 Pusher Retum Spring 7‘a-‘/v— W-va7Yy 1
9 | §00-03-20371 Wire Spring T4¥-27'904" 1
10 | 900-03-20380 | Hold Bolt - 1
1| 0200-204100 Nylon Nut, M4 t{avtst, Ms i
12 | 0890-320013 Spacer, 4x15 IN-$-, 4x15 1
13 | 905-03-21150 | Flap Base Bracket 797N AT 5r9b 1
14 | 805-03-21160 Flap Bass Spacar DF9FN-RAN -9~ 1
L] 905-03-21170 Suppart Bracket TR TN 1
4 300-03-20202 Pusher Wirs Set Tave-744-49h 1
42 005-03-21000 Sel-Londing Flap Asosmbly LEIIZ S+ bbbl 1 | 18--185mm
905-50-32000 Self-Loading Flap Assembly VT RRTITIT T t | 5~9mm
51 | 0111-105025 HBS. M5x25 1
52 | 011-105015 HBS, M5x15 z
53 | ot11-105012 HBS, M5x12 3
54 | o111-104030 HBS, M4x80 1
56 | 0111-104025 HBS, M4x25 2
s6 | ot11-104p15 HBS, M4x15 1
s7 | ot11-104010 HBS, M4x10 2
58 | 0111-104008 HBS. M4x8 2z
58 | 0181-105003 HN(T), M6 1
60 | ©0181-105001 HN, M5 1
81 | 0181-104001 HN, M4 z
82 | 0291-105101 HN-C, M§ 1
63 | 0311-051208 PW, M5 8
84 0311-041008 PW._ M4 2
8 | 0321-050913 SW, M5 6
66 | 0321-040810 SW, M4 4
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3-21

51

TURUFERTTVIF oL DUEVFRATIVIT VA
SELF-LOADING FLAP ASSEMBLY 905-03-21000 3-2-1 SELF-LOADING FLAFP ASSEMBLY 905-03-21000
905-50-32000 3 5~9mm 905-50-32000 35~ 9mm
Re{Na. Parts No. Description Q'ty | Remarks
RS | Ba%d BB EH |4 A K
52 1 905-03-21112 Self-Losding Fiap Base A F NI -2 1
535.4 ] 905-09-21121 Celf-Loading Flap. Uppwr 750 T HMITT (B 1
\L 3 | 5-03-71132 | Sali-Loading Fisp, Lowar 0393 HMI797 (P 1
r— > 4 | 905-03-21142 | Seli-Loading Fixing Flap I FREETI0 1 |12~155mm
H SnC 905-50-30120 Self-Losding Fixing Flap 08+ RINEEY0" 1 [5~9mm
! [ o BN 5 | 900-03-21220 | Bamier Plate NPT b-b 4
Y /i/ 3 6 | 900-08-21230 | Magnet, 28L X 65WX5t 2134b75 49h, 26L X BSWX5t 4
| —— Y H |
\ v ’ H f Sali-Loading Flap {Upper) Set 17757377 (L) tob 1
! /‘/! l 5 | «? Solf-Loading Flap (Lower) Set 7237357777 (T) b 1
I S el
>ﬂ/|" | I | 51 | 0181-103010 | PMS, MIx10 4
i ' | i 52 0107103001 ", M3 a
[ | . t | 53 | 0311-030805 PW. M3 ]
H 1 . | B ¢ 54 | 0321-030407 SW, M3 ]
I | o H t s ‘
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T=Ntwgzg =
POOL BOX GROUP

TNHYIR TN—T

3-3 POOL BOX GROUP
RatNo_ rts Mo Daserintion Oty | Remarka
b a-d L
1| 905-03-30114 Pool Box T-pE993 1
2 | 905-03-30120 Pool Box Reas Panel Y-REIIAIPAES 1
3 905-03-30140 Pool Feed Unit Gaver T-R2-Fazekan"- 1
4 905-03-30152 Pool Cover, Upper T-pn- Lo 1
5 | 905-03-30181 Poc! Cover, Lower T=hn'- (F) 1
& | 905.03.30220 Pioal Door 77 1
7 | 906-03-30131 Pool Box Center Gover TR 1
8 | 905.03-30172 Poc! Separater b 1IVEH 1
8 | 905-03-30212 Paol Separater, Left T-pank-- () 1 | 12~155mm
$05-50-3010 Pool Separater, Left F-hany-4- (%) 1| 5~8mm
10 | 905-03-30180 Bard Knep Plate A E-TT-b t | 12~155mm
905-50-30130 Band Keep Plate NF3=3T b 1 | 5~8mm
11 B0T-09-30150 Puwi Gurwr Hukdwr IR T ]
12 | 900-03-30182 Balance Bar Spring N3N =37y i
13 | 900-03-30181 Adjuat Spring Hook TVYRAT Y ITY 1
14 | 905-03-30180 Balanos Bar NI 1
15 | 900-03-30221 Balanos Bar Holder AN -4 1
w B0 -3 - UL Baance Bar Shett NIZAN =YY 1
17 | 900-03-30311 Pool Switch Basa Teha{afa-3 1
19 | 905-03-40140 Pool Band Guide b Ty L 1 |12~155mm
905-50-30150 Paol Band Guide b Ty 8 X1 1 |5~Brm
20 | %0S5-08-40110 Pool Bandway, Entrance Z-hauk xd (ADD 1 | 12~1550m
905-50-30140 Paol Bandwey, Entrance TR (AD) 1 |5~8mm
21 | 905-08-40122 Pool Bandway b Lyt 1
22 905-03-40121 Pool Bandway Holder 7=kl 1
23 | 900-25-12181 Gaster Base $129-n-1 3 | Onption
24 | 0291-12000 Jackbait. M20X 1801 Yk 1 |ostiea
25 | 0811-080020 Gearing, MF128z28 AP 2
2 | 0750-110080 Mioro Switch, LS-4 THIOXA9F, LS4 1 | OMRON vx-013-1A3
27 | 0s0-130v08 Castar, Fres - (as 1
2 | 0690-140008 %, B-100-4 2
20 | o0as0-160008 Magret Catch, TL-78-AL-F Wk reF, TL-TB-AL-F 1
51 | 0111-108015 HES, WM8X15 4
0111-106080 HES. M6 X80 1
53 | 0111-108012 HES, WeX12 ‘
54 | o111-10505 HEBS, M5X25 10
s5 | 0111-105010 HBS, MEX10 2
s6 | 0111-105008 HBS, M5x8 H
57 | ot11-10e018 HBS, M4X15 2
58 | ot41-105008 FNS, MAXB 2
o8 0151 -105010 TME, MEX10 2
60 | 0151-105000 ™S, MSX8 n
& | 0151-104008 ™S, NAX3 8
62 | 0151-104008 TMS, MiX6 [}
831 | 0151-103008 ™S, M3X3 2
ua DSy - WSRO FMS-5, M3AN 1
o5 | 0181-103015 PMS, M3x1{5 2
o | 0131-104025 HB, MAX2S 2
67 | 0ze1-105170 IIHFATEB, WX 1D a
€8 | 0181-108001 HN, MB 2
& | 0181-305001 HN, M6 1
70 | 0181-104001 HN, M4 2
71 | o181-103001 HN. M3 2
72 | 03u1-0818i8 PW. M8 4
73 | 031-081310 PW, ME 4
74 | 0391-051208 PW. MS 4
75 | 0311-051008 PW. M4 [
7 | 0311-030805 PW, M3 4
77 | oee1-0eis20 W, M8 4
| 0221081215 SW, M6 1
79 | 0821050813 SW. MS 4
20 | 0321-040810 SW, M4 2
81 | 0821-030407 SW. M3 2




P U—sazwob
4 REEL UNIT 904-04-50001 4 REEL UNIT 904-04-90001
J=In—7 —=n In—7
4-1 RLLCL GROUP 9$04-04-10000 4-1 REEL GROUP 904-04-10000
Ref.No. Parts No. Description Tty |Remarks
RHRA  HaAES L0 L
1 000-04=10210 Reel Nut Handie Yurt3bnory 1
2| 125-04-10112 | Rusl In Circular b-p{y¥-%a3- 1
3| 125-04-10122 | Reel Out Gircular J-AT9H %25~ 1
4| 125-04-10210 | Rear Nut I a
5| 800-04-10150 | Roal Canter Guide U=4E08-K (" a
6 | 0890-480027 Arraw Labal (Right Direction) U-MENEHRITA S G 1
7 | 0880-480161 Arrow Label (Nut Handle) 1 |EX
0800-480162 EDY-H GO VB 1 [EARm
41 | 905-04-11000 | Frea Angle Bracket Halder Aessmbly 1
H=TARTT9h kMY =T33
51 | 0017-106025 HBS-5, M6x25 1
s2 | 0017-108012 HBS-8, Méx12 [
53 | 0311-062016 PW, M6 (OD. 20, t1) i




PU—F oS NITITIRNE —TF g
FREE ANGLE BRACKET
HOLDER ASSEMBLY

4-1-1

§1

905-04-11000

DU—FPoINISrobbn S — FPois

4-1-1 FREE ANGLE BRACKET 905-04-11000
HOLDER ASSEMBLY
RefNo. Parts No. Description Qty |Remarks
BHEE| MRS % Al
1| 342-04-11110 | Fres Angle Beacket Holder W=7y BT IR - 1
2| 125-04-11110 Fres Angle Holler Bracket 20-750'W-5-7'Fob 1
3| 100-64-1131 | Band Guide Raller LT XS 2 1
41 0421-108030 Rivet, ¢ 6x30 Ja'9b, @Ex30 1
5 | 0512-210800 PN, @8 Frvatah, 68 1
8| 0422-108040 Rivet, $8x40 Ya'sh, pBxdo 1
51 | 0141-108015 HES, MBxi5 1
52 | 0121-106006 HSS, MBxB 1
53 | 0311-081818 PW, M8 1
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4-2

Y- MET

REEL CONTROL GROUP

904-04-20001

u—MEs -

4-2 REEL CONTROL GROUP 904-04-20001
RefNo. Parts No. Dascription @ty [Remarks
BHER| ®iEma HEEH £2 30E)

1] 900-04-20111 | Reel Unit Base [R FELTEN 1

2| 900-24-13140 | Ros!Shaft, Laft U-4e7H (D 1 |380L

31 900-04-20130 | Resl Shaft Coltar U-h7en3- 1

4 004 24 13140 Brake Tenalon Holder U RFLvavREY - 1

s | 900-04-20150 $AY-00) 1

6 | 900-04-20161 Brake Belt Tightener A LN 212 S 1

7| 842-04-20192 | Brake Temsion Arm Spring 1

8 900-04- 20180 Bearing Space Collar 1

9 | o770-140040 Spacer -y 2 |ID¢15x0Dp205x 0.1

10 | 100-04-20271 | Rwal Brake Pulley e P Y B 1

11§ 0611-026005 Bearing, 60052z NTY2%°, 800522 2

12 | 0511-124718 Stop Ring, H-47 AbTUSY, H-a7 2

13| 0511-111816 Stop Ring. E-18 TPy, E-19 1

14 { os11-111210 Stop Ring, E-12 AT, E-12 3

15 | 0520-111515 Bush, MB1515DU a2, MBAS15DU 2

17 100-04-20190 Brake Tension Spring Rng 1

TUu-%70 203 Y Vs Wy

18 | 905-04-20110 | Resl Base Holder Y- BA'- 240 1

19 | 100-04-10190 | Gircular Set Boit 1-525-Nit & ah 3

on ANd-24- 13120 Spring Mook BE R M) 1

41 | 904-04-21000 | Rewl Brake A Assembly - B2b—47-AT704 1

42 | 900-04-22000 | Brake Beit Assembly To-$a' R T90 1

51 ] 0111-108025 HBS, M6x25 1

52 | 0111-106020 HBS, MBx20 3

53 | 0111-106012 HBS, Méx12 4

54 | 0111-106008 HES, M6x8 2

55 | 0121-108020 HSS, Max2e 2

56 | 0181-108001 HN, M6 3

57 | 0041-106008 HN-F, M8 3

58 | 0311-061310 PW, M6 4

50 | 0321-061215 W, M6 9




U= TL—%P—=LPuit

U= W T F—L Fya

4-2-1 REEL BRAKE ARM ASSEMBLY 904-04-21000 4-2-1 REEL BRAKE ARM ASSEMBLY 904-04-21000
RatNo. Parts No. Description Q'ty [Remarks
RHER) NAEF £ Ed diE)

1| 905-04-21110 | Reel Brake Arm Reverss Y-#7U=4T~h GID 1
2 100 04 11101 Dand Guide Roller AR -3- t
3| 100-04-22110 | Frea Slide Roller Bracket $-234H0-5-7' 79 1
4| 0421-106030 Rivet, ¢ 6x30 yn'sh, $Ex30 1
5 | 0512-210800 PN, @8 Taatah. ¢8 1
6 | 0311-081818 PW. M3 1
7| 100-04-20190 | Braks Tension Spring Ring TY=§520 ATV i
8| 114-04-20140 | Brake Arm Spring Adjustar FU-4T-hRATUAA T RS- 1
9 { 114-04-20130 Brake Amm Adjuster Spring Hook ~ 2'V—47-APY4R4-27Ys¥979 | 1

51 | 0111-106025 HBS, MEx25

52 | 0181-106001 HN, W6

47
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4-2-2

Tl Pyt

BRAKE BELT ASSEMBLY

51

900-04-22000

T—=FApp Fuoq

4-2-2 BRAKE BELT ASSEMBLY 900-04-22000
Ref.No. Parta No. Description Q'ty [Remarks
sl MRERE _BasH sk |

1| 900-04-22111 Brake Bet TU-$a'M 1

2| 900-04-22120 | Brake Balt Holder Th-44"bEAY - 1

3| 900-04-22130 | Brako Belt Holder Collar TU-4n"bbibY 13- 1

51 | 0112-004020 HBS, Mdx20 (SUS) 3

52 | 0281-204100 HN, M4 Hovtah, M4 3




LR RN EFta=vr
BODY UNIT 5 BODY UNIT
RTAT =T RE+ SN—-T
5-1 BODY GROUP 5-1 BODY GROUP
RefNo. Parts No. Dascristion
BHES BERS B E
1 | 905-06-10115 | Body Frame EHIV-4 1
905-22-11140 | Body Frame FHI-4 1 | 850w (1000H~ t200H)
2 | 905-05-10120 | Body Punel NN 2
3 | 900-05-10161 Side Apron N0y 1| 850w (400H~800H)
900-22-14150 Side Apron ${F170y 1 B5QW (1000H~ 1 200H)
4 | 900-05-10151 Rear Operation Cover Y REEIN - 1
5 905-05-10131 Sub Cperation Panel BN Y 1
€ | 905-05-10211 Operation Box Wk 1
7 | 908-05-10160 | Arch Caver Stey. Right T-FIA-15- 3D 1
B | 900-05-10232 | Aroh Gaver Stoy, Left T-$IN-27- (D) 1
8 | 905-05-10160 | Pool Box Guide TN 1
w BN-2H-12112 Laster Buse, Fixed FERI-A-R (A7) 2 | Option, 850W~1050W
900-25-12112 Caster Bass, Fixed F4AI-4'-2 (BB © | Option, 1250W~-
11 | 900-25-12161 Caster Base [23 {EENEFY 2 | Option, 850W~1050%
900-25-12161 Caster Base 1R9-n"-2 4 | Option, 1250W~r
12 2204 120033 Jookbout, M20> 1881 Fr7t4'Al, M2Ox180L +
13 | 0B90-130199 Guster, Fixed 2 @m 2 | 850w~-1050W
0890- 130189 Caster, Fixed Hxd- (@D 0 | 1250w~
14 | 08%0-130198 Caster, Frem 29— (B8 2 | 850w~ 1050w
0890- 130198 Caster. Fram Fe20- (AN 4 | 1950W~
15 | 0850-430089 EET-1 (BRER 1
0890-430063 Safaty Marking (WARNING) 1
(16} 900-25-12181 Caster Baze ¥rx4-n"-2 4 Qptien
41 Upper Tabls (Front) Assembly  _E@ETF-74 (M) T7v4 1
N 42 Upper Table (Rear) Assembly  EEF~7'F (3 To¥q 1
2
’ | st | o111-108020 HBS, M8x20 2 | B50W (1000H~ 1200H)
! 52 | 0111108020 HBS, MBx20 18
: 53 | o11-105010 HBS, M5x10 4
| 54 0142-p08012 FMS, M&x12 4
! ss | 0151-105008 TMS, M5x8 13
| s6 | 0152-005008 TMS, MSx8 (SUS) 2
. 57 | o152-004008 TMS, M4x8 (SUS) 4
i 54 | 0291-105170 FIyYAINE R, M5xi0 | 4
! 58 | 0043-108008 HN-F, Mé 4
ot 6 | o03t1-081310 PW, M8 18
o 81 | 0321-081520 W, M8 2
. 62 | e3zs-081215 SW, M5 2
(o] 0321-0309 13 SW, M3 4
52
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5-1-1

LEF T M T

UPPER TABLE FRONT ASSEMBLY

EmT=R W T4

5-1-1 UPPER TABLE FRONT ASSEMBLY
Ret.No. Partz No. Dascription Q'ty |Remarks
RHRE HERG ¥ W el
1 $05-62- 10119 Upper Tabls, Front LET-74 0D 1 | 850w
$05-63-10110 Upper Tabls, Front LEF-7'% (il 1 | 1050w~
2 250-05-11120 Table Roller, 2501 F-740-3-, 250L 5
3 | 250-05-11130 Tubir Aciier Shatt T-7 M-I 5
4 0511-170710 Stop Ring, G-7 Abeey, @-7 5
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LEW/T—TN R 7vie
UPPER TABLE REAR ASSEMBLY

5-1-

2 UPPER TABLE REAR ASSEMBLY

EETF=TN W Toq

Raf No. Parts No. Description Q'ty Romarks
ANES HRAEE HEE 5 Lt I E ]

1 H05-05-10140 Upper Table, Rear LEF-7F G 1

2 | 250:05-11120 | Table Ruller, Z50L 7-7°WR-3-, 2600 5

3 | 250-05-11130 Table Roller Shaft F-2BR-5-2474 5

4 | 05159-170710 Stop Ring, G-7 AerUuy, 6-7 5

51
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|EE M2 =vF
6 ELECTRIC/CONTROL UNIT 6 ELECTRIC/CONTROL UNIT
a7 5 T—7
8-1 ELECTRIC GROUP 6-1 ELECTRIC GROUP
RetNo, Parts No. Description Q'ty Remarks
AHES) 8SES 4 3 "
1 { B500-05-10180 Oparation Panel By 1
H 07T10-100010 Tewsiun Disl TPraNAT 1
3 | 0770-t10071 RAGT (WRAD 1
0710-140042 Oparation Raady Switch with Lamp 1 |ExSpsc
4 0710-170249 Emergancy Flata 1 | CE Spec.
5 1 0710-120033 Selector Switch (Foed/Reverse) ERL{7F 1
6 | 0710-110108 Stop Switch AR 2 {7 F 1
7 | o710-110108 BRA(F 1
0710-116107 Start Switch 1 [ExSpac
B | 0770-220011 Variable Resistor (Tension) ForaskYa-h 1
i 9| 905-08-10411 | Smoke Fan Brackst AE-2777379t 1
! 10 | 000-06-10180 Smoke Fan R-rry 1
i 11 | 900-06-10120 | Proximity Switeh, LS-1 A7, LS-1 1
12 | 900-06-10130 | Proximity Switch. LS-2 EHER {97, LS-2 1
13 B -6 T Froximity Switch, LS-5 WLMALTF, LI-D 1
14 0730-110057 Powsr Supply Switch T~ 1 {1PH, 100V
0730-110003 T-%- 1 3PH, 200V
15 | 905-05-10150 Power Supply Switch Spacer Th-8- 2n-%- 2
13 ©00 83 10110 Traneformar {far Power Supply) 1 10,120V
900-81-10110 | Transformar (for Powsr Supply) 1 | 220,230,240,380,400,415V
17 | 905-06-10120 | Terminal (Refay) T E 1
18 | 0740-110232 Terminal 2P} -3ty 2P 1 | MK-20-2P
19 | 0740-120148 Cord Connector. TSA-1ML 1-V13%9-. TSA-1ML 1 | 1PH. 100V
0740-120136 -1, TsA-2L 1 | 3PH, 200V (RF
20 | 0291-109157 Pipe Nut | 32 1
21 100-01-62120 Rubbsr Packing Thn'r4y 1
S1 | 0036-103008 PMS-SP, M3x8 INEIAL DYy, M3x8 2 [PW, ¢6
52 | 0111-106012 HBS, M6x12 4 | ExSpec.
53 | D111-105008 HBS, M5x8 2
54 | D142-003012 FMS, M3x12 (SUS) 2
55 | D161-104040 PMS, M4x40 2
58 0151 -104010 T™MS, Mdxi0 [}
57 0152-104008 TMS, MdéxB (SUS) 4
58 01291 -104013 HN-F. M4 2
59 0311-062016 PW, M6 (0.D20, t1.6) 4 JE, G, CE Sper
0311-081310 PW, M6 4 1 ASpec
&0 0311-051200 PW, M5 2
61 0321-081215 EW, M8 4
&2 0321-050913 SW, M5 2

52
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6-1 SEALING MOTOR ASSEMBLY

53

=T E—S— Fuig

6-1 SEALING MOTOR ASSEMBLY
RefNo. Parts No. Degcription Q'ty Remarks
AHRE BARS £ ¢ 4IR. WK ]
1 900-08-10111 Searing Mator =uye-9- 1 | SLKS. 1PH, 100V
0780110003 fad Pr R ot B 1 EM-DBF, 3PH, 200V &)
2 100-26-16120 Timing Motor Pulley MIAE-Y-T-Y- 1 {50Hz
100-08-10130 | Timing Motor Pulley oy E-y-7-1- 1| B0Hz
3 | 0770-240016 Condanser W= 1 |1PH
s1 | 0036104008 PMS-SP, Mdx8 2
52 | 0111-106018 HBS. M&x13 4
53 | 0121-108010 HSS, MBx10 2
54 | 0281-106013 HH-F, M6 LIZ (o FE s ] 4
s5 | 0311-061310 PW, M8 4
56 | 0321-050913 SW, M6 4

53
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6-1

FSYRA—R TPy
TRANSFORMER BASE ASSEMBLY

FIVAR—A Tyi4

6-1 TRANSFORMER BASE ASSEMBLY
Ret.No. Parts No. Dasaription Q'ty | Remarks
AWHES| SRR BE LW M| W W
1 900-08- 10220 Henter Transformer E-4-b322 1 | 1PH, 100V
900-28-25311 t-3-13v3 1 | 3PH, 200v
2 | 900-06-10231 Transformer (for LC. Board) Wiz t | 1PH, 100V
WO0-26-25320 IR 1 IPH, v
3 900-06-10190 Teminal (12F) £ azm 1 | MK20-12P
§1 0038-104012 PMS-SP, M4x12 2
52 0036-104008 PMS-SP, M4xB 8
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g -3
6-2 CONTROL GROUP 6-2 CONTROL. GROUP
aVRO—ARYIRT o avkA—iAuhR Puig
6-2-1 CONTROL BOX ASSEMBLY 6-2-1 CONTROL BOX ASSEMBLY
Ref No. Farts No. Dascription Gty |Remarks
REES| WASS BERS CYaLEd
1 | 900-26-22480 | Control Box Assembly 20~ MR IIRT Y4 1 [ 1PH, 100V
900-26-35520 AR~ AT IRT 94 1 | 3PH, 200V
2 | osm0-480084 Labal (WARNING) 1 | EX Spec.
51 | 0151-104008 TMS, MaxB

2




6-3 HARNESS GROUP (A TYPE) 6-3 HARNESS QOROUP (A TYPE)

RelNo. Parta No. Deacription Q'ty Remarks
»
et 1 905-81-10300 Operation Pans| Sat 1
~ 1-1 905-80-80180 CON-1 Wirs Haness (Operation Panal o)
———— 2. 1-2 [ 905-06-30170 Wirs Hamess far Foot Switch (Secondary) )
z -5
I 2 b 2 905-80-60140 CON-2 Wiro Harnoss (Limit Switch) 1
s H a 511-00-20142 GON-4 Wirs Huness 1
2 {Braks, Clutch, Solenoid) (Smoke Fan)
| H 4 | 905-80-60130 | CON-5Wire Hamess (Motor) 1
H 5 5 905-80-80120 GON-8 Wire Hamess (Transformer) 1
o
| - « 8 100-80- 10260 Foot Switch Assembly (with Connector) 1 | Option.
H v 8-1 0710-160025 Foot Switch ) | SF-1
L _ = 8-2 0740-120080 Foot Switch Cennactor ) | RT18-GPIM
@
a " 14 0740-120059 Foot Switeh Cannector 1 | RT16-GR3F
LZ x 8 905 -80-60150 Wire Hameas for Foot Switch {(with Connector) 1
- = 2 9 900 - 80-60150 Powsr Supply Gord 1
z 2o 10 900-80-80160 Yire Hamess for Powsr Supply Switch 1
" H 3 1 BOS - 806U 110 Weire Harness for Transformer Tor Power Supply 1
/® = 12 500-06~30220 Wire Hamess for Heater 1
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6-3 HARNESS GROUP (CE TYPE) 6-3 HARNESS GROUP (CE TYPE)

RetNo. Parts No. Description Q'ty Remarks
H t 905-88-10300 Qperation Pansl Set 1
M 1-1 | 905-80-80160 | CON-1 Wire Hamess (Oparation PansD [¢}]
—_ s 1-2 05-08-301/0 Wire Hamess tor Foot Switch (Sacondary) [§}]
2 M
| ° s5 2 905-80-60140 CON-2 Wire Hameas (Limit Switch) 1
v o 3 911-06-30142 | CON-4 Wire Hamess 1
ie e (Brake, Clutch, Solenoid) {Smoks Fan)
| H 0 4 805-80-60130 CON-5 Wire Hamess (Motor) 1
[ 5 B05-80-60120 CON-8 Wire Harrass {Transformer) 1
o
| H o [ 100-80- 10250 Font Switeh Aeaambly (with Connaatan) 1 | Optian
' 6-1 0710160025 Foot Switch 1) | SF-1
i_ « 6-2 | 0740-120060 Foot Switch Gonnector (1) | RT16-GPaM
- ]
-
H = 7 0740- 120059 Faot Switch Connector 1 | RT18-GR3IF
5 H - 8 905-80-60150 Wire Harmess for Foot Switch (with Connactor) 1
aw :H 9 900-80-60150 { Powsr Supply Cord 1
= H x 10 900-80-60160 Wire Hwmess for Powsr Supply Switch 1
o 3 n 905-80-60110 Wire Hurness for Transformer for Power Supply 1
/@ :; 12 900-00-30z20 Wire Hwness fur Heater )
@/- « 37 3 900-B6-60110 Wire Harnass for Earth 1
; f—Oui
x

HEATER
TRANSFORMER

w oz oa
= =z & 5 =
x5 a & - %
5228:C3
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= h s 8
e % omoa e 2
z P =
3. P8 e e H e
22% H - 2 oTs
5 a PR 5w O 1
-2 x5 5 PR T Ll (D8 o] ot v ot 1 et
P 522000 3 2 o3
2w 2 222F 435
s £ 4w z o3 o : s
z > 258 wdoes2 2w I
LR A Leeiiis 5.
sey .2 X e onowow w2
23u58 3 3ocdo3 & a .
-2 x5 & R R R R
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6-3 N—aRTN—7F (@A B8 100V
AHER| MRS BEEH R Lkl
1 $05-08-10300 | MEN'$heb 1
1-1 | 905-08-30180 | CON-1 MiER{r7M [
1-2 | 905-06-30170 Totadsr AN 23
H 905-08-30140 GON-2 Y3rhR{713319-8 1
3 $11-00-30142 GON-& V=%, 9777, W/l (AX-72T) 1
4 905-08-30130 CON-5 E-1-0 1 ] 1PH, 100V
5 $05-08-30120 CON-8 F572M 1 | 1PH, 100v
[} 900-28-17110 IRy ($7%10) 1 | SFL-1, (3-1'{¢, 3399-Y)
8-1 | 0710-160026 29hA49F CRORD (1) | SFL-1, (3-Fid, 339)-mL)
8-2 | 0740-120189 ImrAdradsy- (k) () | ELR-D2v
7 0740-120190 1A IM I (R MK 1 |ELp-o2v
] 505-06-30150 71k3 47500 1
] 900-08-30160 /-8 1 | tPH, 100V
10 805-06-30110 | }3va7-3-M 1 | 1PH, 100V
1" 900-08-30220 t-4-3 1
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-3 IN—2 AT —T (B 348 200V) 6-3 N=RRYG =7 (ERN 34 200V)

NS HEEZ BRLT st g il
z 1 005-05-10300 | A3 bErt 1
ze 1-1 | 805-06-30160 | GON-1 HMEA{7Fk ]
-ss 1-2 | 905-08-30170 | J9ix{sFMrhma m
) 2 | w05.06-30140 | CON-2 WsbafrFIAII-aR 1
—— 3 911-08-30142 | CON-4 F'v-#, 433F, YL/{F' W (AE-127%) 1
la 4 805-08-30230 | CON-5 E~4-if 1
X @ . 5 005-06-30220 | COM-8 F3vAl 1
R
- 8 900-28-17110 FR{9$0h (37V32) 1 | SFL-1, (1-FHF, 3392-HL)
- 6-1 | 0710-160026 I74R47F (KR ) | SFL-1, (2-Ff, 2499-mL)
H3 it 8.2 | 0740-120180 ENSPEIEIT NG T, 5 ) | ELR-02v
~ 1 1y
T #H B 7 0744-120180 27hR4{F3803 - (kPR 1 |ELP-g2V
-] 8 905-08-30150 | J9bR{9F S 1
9 901-06-30110 | RMAI-7T'H 1
10 805-06-30210 | P3¥ATV-i-# 1
1 900-08-30220 t-1-R 1
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